
TV Stand



1

1

2

3

4

5

6

7

7

8

8

9

9



2

ASSEMBLY INSTRUCTIONS

Part List： Part List：

ITEM

1 1Left central 
panel

2 1
Right central
 panel

3 1
Left panel

4 1Right panel

5 1 Bottom panel

6 1Top panel

7 2Backboard

PART QTYDESCRIPTION ITEM

8 2

9 2

Active plate

Door

PART QTYDESCRIPTION



3

ASSEMBLY INSTRUCTIONS

Hardware List：

ITEM

A 127*43mm Male Camlock

PART QTYDESCRIPTION

B 12

C 168*30mm Dowel

D 203.5*14mm Screw

3.5*14mm Screw

E 45*40mm Screw 

F 84*12mm Screw 

3*14mm Screw 

G 2

H 2Wall attach bracket

I 4Metal cleat

Wall attach bracket

J 8Wall fixing pack

K 4Hinge

L 8Adjustable Support Cap 

M 10

N 2Push-open Latch

O 2

Female Camlock 



4

43

2
DO NOT OVER TIGHTEN.
NE PAS SERRER EXCESSIVEMENT.

 1

a: To move the top panel up
or down, loosen screws
shown and move top panel to
suit

b.To move the top panel in or
out, loosen screws shown
and move top panel to suit.

Retighten screws

C:To move the top panel left
or right, adjust screws
shown.

Adjusting Hinges
Hinge adjustment:

a:

b:

c:



E

E x 4

1

2

5

C x 8

1

2

5

C

C

C

C C
C

C
C

E

E

E

E

1

25



3

4

6

4 3
A

A

A

A

1 2 3

B

B x 4

B

B

B

B
1

2

3

4

5

Shoulder

NO GAP

CAM-LOCK
Tighten until shoulder is flush 
with panel.Do not overtighten
or undertighten(see example below)

Panel Panel

A

A x 4



A

A x 8

D

D x 4

N

N x 2

5

6

7

C

C x 8

5

C
C

C
C

C
C

C
C

1

2

3

4

6   

A

A

A

A

A

A

A

A

DD

N N



1 2 3
B

B x 8

7

8

B

B

B

B

B

B

B

B

6

6

4

2

1

5

3



Ste

8

9

9

F

G

G

H

H

F

F
F

F
F

F
F 2

3

1

6

5

4

F

F x 8

G

G x 2

 H

H x 2

7

7



10

11

10

M

M x 10

J

L

L x 8

L

L

L

L

L

L

L

L3

8

8



A

D

D

D

D x 8

K

k x 4

x2

9

K

K

D
D

D D

D

D x 8

9

9

12

13

11



14

15

Use 2pcs of 4x10mm screws to secure fix bracket to fireplace,
and then use screw (O) to secure fix bracket to part (1,2) with a screwdriver.

Assemble the fireplace insert to the stand.

12

O

O x 8



16

13



I

I x 4

J

J x 8

17

Insert appropriate wall plugs into each hole,then install cleat (I) to the wall using
screw (J).

14

I J

I J

I J

I J



18

Make sure all 4 brackets and cleats are securely interlocked.

15

S

t

S






